
◆ Bare engine can not be supplied

 № PARTS CODE PARTS　NAME QTY MATERIAL SIZE REMARKS

 1 012039301 Pump Casing(Koshin) 1 ADC+SHOT    

 2 012040801 Suction Flange 1      

 3 012039801 Check Valve 1 NBR    

 4 743119045 Bolt M8X20 3 SWRM M8X20  

 5 011807802 20A Plug Set 2      

 6 012039601 Flange Braket 1 ADC ＋ SHOT    

 7 012040901 Delivery Flange 1      

 8 012039901 Delivery Flange Packing 1 NBR    

 9 889855056 O-Ring P56 1 NBR P56    

 10 011501601 O-Ring 1517-51.5 1 NBR 1517-51.5  

 11 743119047 Bolt M8X25 12 SWRM M8X25  

 12 743119053 Bolt M8X40 4 SWRM M8X40  

 13 827419008 Nut M8 4 SWRM M8  

 14 012043701 Socket Bolt M8X30Xs22 4   M8X30XS22  

 15 012043801 Stud Bolt M6X46(12/12) 3 SUS M6X46(12/12)  

 16 012043901 Plate Spring Nut M6 3 SUS M6  

 17 012062801 Engine (With Oil Sensor) 1      

 18 012038901 Mechanical Seal Φ 20 1   φ 20  

 19 012039001 Volute Casing 1 FC    

 20 012039701 Wearing 1      

 21 011799001 Impeller Assy 1 FC    

 22 012044801 Impeller Bush 1 S45C    

 23 011799201 Base Set 1 NO.420    

 24 012807801 Coupling Set(50) 1      

 25 012062901 Coupling 1      

 26 011245301 Hose Nipple 1 ADC    

 27 011076601 Cam Lock Body Packing 1 NBR    

 28 012048601 Sealing Plate (50) 1      

 29 011800901 Sealing Coupling Assy(25) 2 (ADC COUPLING)    

 30 011042202 Coupling 2 ADC12    
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 № PARTS CODE PARTS　NAME QTY MATERIAL SIZE REMARKS

 31 012048501 Sealing Plate(25) 2      

 32 011019201 Coupling Packing 2 NBR    

 33 011042303 25 Hose Nipple 2 ADC12    

 34 012059501 Name Plate 1      

 35 012047101 Rubber Sheet 1      
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